
 

12/12/2000 (Revised 4/9/2009)

Lawn/Garden Tractor “9” Style 
Grille Replacement

     
 

   

ITEM 
NO.

PART 
NUMBER

QTY DESCRIPTION

1 731- 2119A 1 GRILLE, 9 STYLE
2 783-1346A 1 GRILLE, SUPPORT BRACKET
3 777X40317 1 LABEL, REFLECTIVE, HEADLIGHT
4 731-2118A 1 LENS
5 710-0895 2 SCREW:HL:1/4-15 X .75
6 710-0642 2 SCREW: TAPPING:1/4-20 X .75 
7 710-0528 2 SCREW:5/16-18 X 1.25”: GR5
8 736-3078 4 WASHER:FLAT:.344 X 1.0 X .063:HT
9 736-0119 2 WASHER: SPLIT LOCK: 5/16
10 712-3010 2 NUT:HEX: 5/16-18: GR5
11 712-0292 2 NUT: TINN CLIP:1/4-20
12 770-1849A 1 THIS INSTRUCTION SHEET

N/A753-0895

 
PURPOSE: Use this service kit when replacing part number

Service Kit 753-0895                                           1of 1                                         Form No. 770-1849B
                                                                                                                                                      

Models 
Affected:

Subject:

Date:

Service Kit

(a)

(b)

(c)

(c)

FIGURE 1

1

3

4

2

5

5

6

6

7

8

8* 9
10

11
* - Some tractors may have 
a standoff in place of this
washer. Reuse the standoff
and existing hardware
in lieu of hardware supplied
in this kit.

.

NOTE: Save this Instruction Sheet. Refer to it when ordering replacement parts.

Service Kit Contents
(See Figure 1)

Read through and understand these instructions completely before proceeding with repair.

NOTE:  Hood (a), Hood Rod (b) and 
Side Panels (c) (partial) are shown 
for reference only and not included 
in this service kit. These parts are 
shown to depict the correct 
assembly alignment of the grille 
support bracket in relation to the 
hood support rod. 

731-04960.

www.mymowerparts.com

For  Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983


